



TEST REPORT

DATE: 01-16-2017

TEST NUMBER: 0233599

CLIENT	Davati Group-(MAXX Floors™)
---------------	-----------------------------

TEST METHOD CONDUCTED	ISO 4918 Castor Chair Test
------------------------------	----------------------------



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Planks-Loose Lay

GENERAL PRINCIPLE

This test is designed to determine what effect the action of rolling traffic has on a particular flooring surface. The sample is subjected to the reciprocating action of a chair base which is loaded with weight. The chair castors are set to cause a circular cycling motion resulting in a circle shaped wear pattern. After a predetermined number of cycles, the test sample is given a numerical rating based on the appearance of the material or any other obvious effects.

TEST RESULTS

NUMBER OF CYCLES	APPEARANCE RATING
25,000	No Effect

AATCC RATING KEY	
5	Excellent: No change or negligible change
4	Good: Slight change
3	Fair: Noticeable wear pattern
2	Poor: Loss of texture and thickness
1	Very Poor: Severe, generally considered unacceptable

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.